
10

11

12

13 14
15

16

1718

1.Fuel tank

2.Frame

3.Panel

5.Alternator
4.Engine

27

28

38
41

32

293026373139
35

36

34

33 25 40
24

1 - Fuel Tank

2 -  Frame

3 - Control Panel



Item Description Code Item Description Code 

   1 - Fuel Tank    3 - Control Panel 

1 15L Tank PW01-01550 24  AC Socket 110V PW01-01678 

2 Rubber Gasket PW01-01551 25 Bolt M3 x 10mm PW01-01679 

3 Washer PW01-01552 26 Toggle Switch PW01-01680 

4 Bolt M6 x 20mm PW01-01553 27 Input Cable PW01-01568 

5 Fuel Cap PW01-01554 28 Panel Body PW01-01569 

6 Fuel Filter PW01-01555 29 AC Circuit Breaker 230V PW01-01570 

7 Bolt M5 x 12mm PW01-01556 30 Earthing Bolt PW01-01571 

8 Fuel Gauge PW01-01557 31 AC Output Socket 230V PW01-01682

9 Fuel Cock PW01-01558 32 Bolt M4 x 12mm PW01-01573 

   2 - Frame 33 Self-Tapping Screw M4 x 12 PW01-01574 

10 Support Bar PW01-01559 34 Steel Panel PW01-01575 

11 Frame PW01-01560 35 Voltmeter PW01-01576 

12 L eft Anti Vibration Mount PW01-01561 36 On / Off Switch PW01-01577 

13 Nut M6 PW01-01562 37 AC Circuit Breaker 110V PW01-01681 

14 Rubber Foot PW01-01563 38 Bolt M6 x 12mm PW01-01579 

15 Right Anti Vibration Mount PW01-01564 39 12v DC Output PW01-01580 

16 Side Guard Plate PW01-01565 40 DC Circuit Breaker PW01-01581 

17 Back Guard Plate PW01-01566 41 Bridge Rectifier PW01-01582 

18 Bolt M6 x 12mm PW01-01567 





Item Description Code Item Description Code 

   4 - Engine 26 Oil Sensor PW01-01608 

1 Bolt M6 x 8mm PW01-01583 27 Bolt M6 x 12mm PW01-01609 

2 Recoil Starter PW01-01584 28 Bearing 6205 PW01-01610 

3 Bolt M6 x 8mm PW01-01585 29 Governor Gear PW01-01611 

4 Fan Cover PW01-01586 30 Flywheel Key PW01-01612 

5 Flywheel Nut M14 x 1.5 PW01-01587 31 Con Rod  - Bottom PW01-01613 

6 Starter Dog PW01-01588 32 Con Rod Bolt PW01-01614 

7 Fan PW01-01589 33 Crankcase Gasket PW01-01615 

8 Fly Wheel PW01-01590 34 Dip Stick PW01-01616 

9 Governor Rod PW01-01591 35 Dip Stick Seal PW01-01617 

10 Small Governor Spring 36 Top Crankcase Cover PW01-01618 PW01-01592 

11 Governor Arm PW01-01593 37 Bolt M8 x 33mm PW01-01619 

12 Set Governor Spring PW01-01594 38 Bolt M6 x 25mm PW01-01620 

13 Nut M6 PW01-01595 39 HT Coil  & Lead PW01-01621 

14 Gasket PW01-01596 40 Cylinder Head Pin ø8 x 16mm PW01-01622 

15 Governor Lever PW01-01597 41 Bolt M8 x 55 PW01-01623 

16 Square Bolt M6 x 21mm PW01-01598 42 Air Filter PW01-01624 

17 Set Governing Base PW01-01599 43 Air Filter Gasket PW01-01625 

18 Oil Seal PW01-01600 44 Carburettor PW01-01626 

19 Flywheel Plate PW01-01601 45 Carburettor Gasket PW01-01627 

20 Drain Plug PW01-01602 46 Carburettor Spacer PW01-01628 

21 Drain Plug Gasket PW01-01603 47 Carburettor Spacer Gasket PW01-01629 

22 Bolt M6 x 12mm PW01-01604 48 Stud M6 x 90mm PW01-01630 

23 Sensor PW01-01605 49 Cylinder Head PW01-01631 

24 Crankcase PW01-01606 50 Cylinder Head Gasket PW01-01632 

25 Crankcase Pin 8ø x 14 PW01-01607 51 Inlet Valve PW01-01633 



Item Description Code Item Description Code 

52 Exhaust Valve PW01-01634 75 Connecting Rod Body PW01-01657 

53 Valve Lifter PW01-01635 76 Muffler PW01-01658 

54 Steel Camshaft PW01-01636 77 Nut M8 PW01-01659 

55 Breather Tube PW01-01637 78 Top Compression Ring PW01-01660 

56 Exhaust Valve Cap PW01-01638 79 Second Compression Ring PW01-01661 

57 Exhaust Valve Retaining Spring PW01-01639 80 Oil Ring PW01-01662 

58 Inlet Valve Retaining Spring PW01-01640 81 Gudgeon Pin PW01-01663 

59 Valve Spring PW01-01641 82 Piston PW01-01664 

60 Spark Plug PW01-01642 83 Crankshaft PW01-01665 

61 Bolt M6 x 12mm PW01-01643    5 - Alternator 

62 Cylinder Head PW01-01644 84 Rotor PW01-01667

63 Cylinder Head Gasket PW01-01645 85 Stator PW01-01667

64 Rocker Nut PW01-01646 86 Bolt M6 x 12mm PW01-01668 

65 Rocker Adjust Nut PW01-01647 87 Muffler Hanger PW01-01669 

66 Rocker Arm PW01-01648 88 Stator Bolt PW01-01670 

67 Rocker Bolt PW01-01649 89 Carbon Brush PW01-01671 

68 Push Rod Frame PW01-01650 90 Wiring Terminal PW01-01672 

69 Push Rod PW01-01651 91 Bolt M5 x 12mm PW01-01673 

70 Exhaust Pipe Gasket PW01-01652 92 Back Cover PW01-01674 

71 Cover PW01-01653 93 Rotor Bolt PW01-01675 

72 Bolt M6 x 8mm PW01-01654 94 End Casting PW01-01676 

73 Stud M8 x 32 PW01-01655 95 Automatic  Voltage Regulator PW01-01677 

74 Gudgeon Pin Clip PW01-01656 

*84 & 85 Supplied Together


	Blank Page



